
Environment Protection Engineering 

Vol. 4 1978 No. 1 

JAN A. OLESZKIEWICZ, MA'RIA OLESZKIEWICZ* 

WATER POLLUTION CONTROL IN POLAND 

The paper describes problems that this country has to face in cooing with the develop-
ment of adequate monitoring and control of surface water resources ;that afe estimated to 
be well below the total projected water demand. The discussion of tecьn;eai methods of treat-
ment, utilization and reuse of wastewaters is confined to those achievements that have 
significant technological and economical impact and that warrant iххtdrnational recognition. 

1. rNTRODUCTION 

Although well known for its abundant lake districts offering excellent water bound 
recreation, Poland has in fact one of the shortest supplies of fresh water on the European 
[...]
mentioning here concern reclamation of aquatic habitats in natural lakes. 

Poland has about 9300 lakes totalling some 3200 km2,  i.  e. 1% of the country's surface 
area. Some of the lake districts, such as the famous Mazurian Lake District with its 1063 
lakes, where the largest ones have areas around 11 000 hectares, suffer from tremendous 
pressure from the tourist industry, fisheries, and agricultural runoff. These factors enhance 
the eutrophication processes to such an extent that the accelerated ageing takes place 
within a few decades. Now the concept is to establish and protect the wilderness areas 
with minimum human access, in order to retain the "zero class" water quality (natural 
and totally unpolluted) — for human consumption and providing the pressure outlet 
at eutrophic, reclaimed or artificially maintained reservoirs. 

The methods of reclamation of eutrophied reservoirs are presented in fig. 12 [22]. 
Part a demonstrates the cutting of  non-point  sources and point discharges inflows to the 
lake by circumferential ditches that empty below the dam in impounded reservoirs or in 
any of the natural outlets. The eutrophied lakes may be also forced to exchange the vo-
lume of the nutrient rich waters by artificial pumping, such as presented in fig. 12 b. Both 
methods may be supplemented by hypolimnion aeration and /or sludge withdrawal. The 
sludge is usually utilized agriculturally. 

The most original method — which has been implemented with considerable success 
since 1968 [22] — is presented in fig. 13. The endangered lake is cut off from the nutrient 



38 J. Oleszkiewicz, M. Oleszkiewicz 

TYPICAL IMNOfFTANK FINA( SlЈТUNG TANK 

,
r—sludge for land Гerl(tгтаtrorz 

,! nutrient /адеп  outflow 
Pump I 

outflow 

(fullsca(e once 7955)  

KORTOWSK/f LAKE 
a 

nutrient rich layers 

excess 
sludge 

6 
clean inflow 

non-point  sources 

21!s point 
sources 

circumferential 
Intercepting ditch 

outflow 

Q air compressor aerator 

ACTIVATED saUDOEPLANT DEEP AERATION TANK 
WITH DRAFT TUBE 

Fig. 11. Methods of upgrading primary 
Imhoff tanks  

Rys.  11.  Metody poprawy efektu oczyszcza-
nia  w  osadnikach  Imhoffa 

Fig. 12.  Technical methods of  eutrophication  
control used  in Poland 

Rys. 12. Metody techniczne ochrony jezior przed 
eutrofizacją  w Polsce  

sources by circumferential ditches. Simultaneously a protective coniferus trees belt (pines 
in Polish conditions) is established in order to provide a large volume of humic acids pro-
duced as a result of the decay of the needle litter. The humic compounds (fulvic and similar 
acids) react with nutrients and precipitate to the bottom [22]. The process is not so long 
as it might be considered to be, provided that the fresh inflow of nutrients is curtailed. 
In one instance, Lake Biksze — a shallow, highly eutrophic flow-through lake — has been 
reclaimed by cutting the circumferential ditch and leaving the peat belt around the lake 
to do the job. Peat leaches humic substances of somewhat smaller affinity for nutrients. 
Within five years, however, the transparency of the lake went gradually up, from 0.4 to 
2.5 m. 

The Maria  Skłodowska-Curie  Fund (MSC F) — joint undertaking of the Polish and 
American Governments — sponsors, among numerous researches, a project on technical 
reversal of the eutrophication process on two adjoining lakes, where the ageing, accelera-
ted by primary wastewater efliuent discharge, came a full cycle. At present it is obser-
ved that the lakes, where fish production was measured in hundreds of kilograms per 
hectare just two years ago, have become biologically devoid of economically attractive 
species, including forms of lower animal organisms. The project [20] involves the pumping 
of sludge and its discharge on land in liquid and dewatered forms (by centrifuges installed 
on floating platforms). The two forms of sludge are used, because appropriate land  (i.  e. 



agricultural (and 

t  

Water pollution control in Poland 39 

a PRIOR TO CONTROL 

ь  AFTER CONTROL 

humic acids 

OwT  

outflow nutrients 

fallout of nonactive compounds 
of humic acids and nutrients 

Fig. 13. Method of eutrophication control based on precipita- 
tion with natural humic compounds  

Rys.  13.  Metoda kontroli  eutrofizacji  oparta na strąceniu na- 
turalnymi związkami humusowymi  

sandy loam and other light type permeable soils) is not alway available in the vicinity of 
the lakes. The sludge is found to be quite stimulating to the plant growth, adding, mo-
reover, texture and body to the irrigated sandy soils. 

Another project, also within the MSC Fund, is oriented towards the utilization of the  

non-point  source (NPS) discharge of excess nutrients from surface run-off [19]. The con-
cept, illustrated in fig. 14, consists of drainage ditches and an intercepting lateral ditch 
discharging to the algal-bacterial ponds which then feed the fish ponds. In favourable wea-
ther conditions the nutrients may be recycled back to the irrigation system for further 

utilization. 

3.5. UPGRADING 
OF THE EXISTING WATER POLLUTION CONTROL FACILITIES 

With a long history of wastewater treatment and a tremendous economic development 
of Poland in the post-war period, the majority of older treatment facilities are now out-
-dated, overloaded or providing insuińcient level of organic load removal. Thus, simulta-
neously with the design and erection of new facilities, a large expertise had to be developed 



OUT 

ś  

1~]  

® 

II 

и~«-.««+ 

®  
II 

 

о  

®—®  і:ї'ї 

ś  

{ 

®  

{ 

ё  

i 

slидge  

` --~-- —  

Г-4 г  2 
3  

1и (@®  
1 L  аwiNиd  

Ь  

a 
ODitdi A. Tank 

Capacity C=10 C=10  

OL/T  

Fig. 14. Irrigation-drainage system of NPS pollution 
control through closing the biogenic cycle 

1 — existing drainage ditches, 2 — new lateral ditch, 3 — accumula-
tion pond, 4 — overflow, 5 — pump station, 6 — main recycle pres-
sure conduit, 7 — spray irrigation laterals, 8 — algal-bacterial pond, 

9 — fish ponds  

Rys. 14. System nawadniające-odwadniający kontroli 
zanieczyszczeń  obszarowych przez zamknięcie obiegu 

materii 

40 J. Oleszkiewicz, M. Oleszkiewicz 

in upgrading or low-budget reconstructing of the existing plants. The point in these acti-
vities is to present a plan for upgrading that would account for unskilled labour locally 
available, being cost-effective when compared with the ready-made equipment. 

The simplest means include the elimination of operational inconsistencies at existing 
units, such as final clarification upgrading through labirynth weirs, Meyernoth inlet pipes, 
stone beds, etc. 

д  uv 1 

r- .  

8 — staw bakteryjno-glonowy, 9 — staw rybny  

1 1 — istniejące rowy odwadniające, 2 — rów boczny, 3 — staw akumu- 
3 

lacyjny, 4 — przeplyw, 5 — stacja pomp, 6 — główny przewód ciś- 
5 nienia obiegowego, 7 — ukojne odgalezienie przewodu zraszającego, 

Fig. 15. The Promlecz modular treat-
ment plants in UNIКLAR-77: 

a — doubling the capacity of conventional oxi-
dation ditch into an aeration tank, b — typical 
oxidation ditch used for loads below 2000 PE, 
c — two stage typical activated sludge plant 
for loads below 15 000 PE, d — two stage 

modular activated sludge plant 
with intermediate settling and separate sludge 

conditioning for up to 200 000 PE: 
— I-st stage tanks; 2 — II-nd stage tanks; 
— final clarifier; 4 — sludge digestion tank; 
— rotor brush aerator; 6 — turbine aerator —

Potap  

Rys. 15. Oczyszczalnie Promlecz w sy-
stemie UNIКLAR-77: 

a — podwojenie przepustowości rowu biologicz-
nego, b — typowy rów biologiczny dla RLM 
2000, c — dwustopniowy osad czynny dla RLM 
15 000, d — dwustopniowy osad czynny z po-
dwójną  sedymentacją  i wydzieloną  stabilizacją  

osadu: 
1 — I. stopień, 2 — II. stopień, 3 — osadnik, 
4 — komora stabilizacji osadu, 5 — szczotki, 

6 — aeratory Potap 



Water pollution control in Poland 41 

The importance of the proper control of final sedimentation and sludge recycle as well 
as suspended solids removal in existing facilities cannot be overemphasized. The suspended 
solids in the final effluent contribute to 15-35% of the total  BOD  load carryover. Thus, 
their adequate removal alone constitutes a significant upgrading of effluent quality. The 
upgrading measures mentioned above should be regarded as minor constructional chan-
ges. More complex operational changes — able to eliminate the varying hydraulic loading 
which results in detrimental pulse operation of the settling tanks and flocs carryover — 
include the introduction of parallel (bleeding) equalization tanks, the smoothing of the 
pumping operation by increasing the number of pumps and decreasing their individual 
outputs, etc., and can also be carried out without large scale investments. 

Other elaborate changes in the treatment plant technology would include adjustment 
of the activated sludge loadings, filter media replacement (plastic for stone), recirculation 
of wastewaters, etc. An example of such changes is offered by a plant with anaerobic lagoon 
that has been simply converted to an aerated lagoon which in turn — after addition of 
the final clarifier — has been converted to an activated sludge plant. Thus, with a small 
cost, the wastewater treatment efficiency went up from 50%  BOD  removal to almost 
90%. On the other hand, loadings applied to the activated sludge process may be 
successfully changed, thus providing an increase of flow through capacity of the treat-
ment plant by sacrificing somewhat the effluent quality and efficiency of the  BOD  removal. 
This change from an extended aeration plant down to the contact stabilization process 
is practiced at smaller wastewater treatment plants [17]. 

An example of modifications to the Imhoff tank, a standard primary treatment unit 
in Europe for more than half a century, is presented in fig. 11. Various modifications of 
this type of plant are now in full operation in Poland providing effluent treatment efficiency 
improvement from 30% to 85-90% removal of BOD5. 

Other upgrading techniques involve pressure flotation in place of primary settling, 
coagulant addition to final clarifier influent, improvement of biotreatment through selec-
tive adsorption of toxic substances (introduction of activated carbon), enzymatic stimula-
tion (e. g. for faults control), tube clarification, coke biofiltration and natural (intensive 
irrigation and soil filtration beds) as well as artificial  (i.  e. physico-chemical) tertiary treat-
ment. 

3.6. UNIFIED SYSTEM 
OF WASTEWATER PLANT DESIGN RECOMMENDATIONS 

The main purpose of the research conducted in Poland for a long time is: to decrease 
of time from design to erection of waste treatment facilities, to simplify the construction 
and to decrease costs, manpower and material consumption. The reason behind this appro-
ach was to consolidate the dispersed time consumming efforts for originality in design, 
which yield additional difficulties in erection, in conditions where the need calls for urgent 
introduction of basic secondary treatment. To meet these requirements the UNIКLAR-77 
System has been introduced. It is based on typical industrial dimensions of prefabricated 



42 J. Oleszkiewicz, M. Oleszkiewicz 

or made on-site elements of wastewater treatment plants. This unification is carried out 
by using 

system approach to the design construction and production of mechanical equip-
ment and elements of the wastewater treatment plant; 

standarized technologies and auxilliary equipment. 
An integrated-interdisciplinary unit has been formed for the coordination of research, 

development, and start-up of manufacturing of the unified elements to be used in waste-
water treatment plants. Within the UNIKLAR-77 system the plants have been divided 
into three size categories: 100, 20 000 and 200 000 population equivalents (PE). Due 
to the specifics of both technology and construction engineering of the very large, plants, 
above the 200 000 PE, the unified system encompasses only basic dimensions of the tre-
atment units [7]. 

The basic purpose of this system is the development of unified large-scale manufacturing 
of the treatment equipment and structural elements, based on serial catalogues for the 
three size categories. Two prefabrication techniques used are: prestressed elements and 
cable prestressing of units. Independently, methods of industrial monolithic structures 
manufacturing are used with typical reusable wood plankings. 

The UNIKLAR-77 has introduced modular approach to the design of facilities, based 
on typical single or multi-functional units. As an example of the market series of package 
plants BIOBLOK A and B are offered for the first and second size categories. The first 
series — B is offered in modules 25, 50, 75 and 100 m3/d, while type A series goes up to 
600 m3/d. The processes used include extended aeration tanks (series B) and activated slud-
ge tanks whose loading is higher than 0.05-0.1 kg BOD5/kg MLVSS day (series A) [6]. 
The latter series is then equipped with sludge stabilizer, as shorter detention (12-24/hrs) 
does not provide for adequate auto-oxidation of excess sludge. Although technologically 
speaking there is nothing new in these plants, they are mentioned here since they consti-
tute the first package plant-modular offer designated for standard use on international scale 
in East European countries. 

Novel technological and constructional solutions, for larger capacities, include the se-
ries of oxidation ditches and aeration tanks offered within the UNIKLAR-77 system by 
PROMLECZ [23]. The system encompasses capacities from 1000 to 200 000 PE and the 
BOD5  loads up to 10 000 kg 02/d and higher, and is designed for treatment of both strong 
food industry wastes and domestic sewage. The PROMLECZ's offer within the UNIK-
LAR-77 includes oxidation ditches with worm type (or Goliath type) rotor brushes with 
oxygenation capacities of up to 3 kg O2/KWh, and deep aeration tanks — whose plan 
view is similar to the oxidation ditches — equipped with rotor brushes together with pa-
tented Potap turbine aerators. The latter can introduce up to 50 kg O2/hr at E = 2-5 kg 
02/kWh. The depth of the aeration tank is 2.5-3.0 m. The Potap aerators are placed di-
rectly over the partitioning walls of the activated sludge tanks, thus one aerator serves two 
compartments. Another combination is presented in fig. 15 where the turbine aerators 
are located over the partitions and at the turns of the ditch like in aeration tank. The pa-
tented design yields 30% operational cost savings, becoming apparent at higher throughputs. 



Water pollution control in Poland 43 

The capital costs are also significantly reduced due to the modularity of standardized design 
and lower material consumption. The standardization of dimensions does not mean rigidity 
of technology — otherwise the effects would become questionable. The dimensions are 
standardized for various types of activated sludge systems, in other cases the preferred 
dimensions are recommended. Trickling filter structures are also standardized as well 
as screens, grit tanks, primary and secondary settling tanks, concrete and earthen dige-
stion tanks, vertical and radial thickeners, sludge lagoons, aerated lagoons, oxidation ponds 
and other facilities. The dimensional uniformity is necessary because of mechanical equip-
ment already marketed, such as screens, scrapers, pumps, aerators, etc. 

3.7. COMBINED WASTEWATER TREATMENT FACILITIES 

An advantage of the centralized funding system for water and wastewater management 
is the possibility of joining various interested water users towards investment in a combined 
wastewater treatment plant. The existing regulations encourage the design engineer to think 
in terms of large areas and regions. Thus, each large waste treatment project is preceded 
by an economic optimization analysis of initial and operational costs of various alter-
native combinations of industrial and municipal discharge. In large scale, this has been 
done for urban agglomerations of  Gdańsk,  the region of Kalisz, the Upper Silesia mining 
complex, the Sudety Mountains development project, Szczecin and environs and other 
places. There are specific advantages of wastewater treatment in combined, central or 
regional wastewater plants. The elements that are included in the optimization analysis 
are of technical, economical, and non-economical nature : 

costs of sewers, both gravity and pressure, are usually smaller than those of the in-
dividual treatment plants; 

the maintenance and running costs of regional plants are usually lower than a sum 
of individual plants running costs; 

the large plant size allows to employ highly skilled personnel and laboratory staff; 
the large plant size allows to use highly sophisticated technology and precise auto-

mation equipment; 
combination of various industrial e$luents with sanitary sewage permits self-preci-

pitation, decreases nutrients requirements, and gives a much more even loading to the 
biotreatment stage; 

at larger plants adequate effluent quality control and monitoring, on a continuous 
basis, is much easier to be maintained; 

the location of the combined treatment plant is selected bearing in mind minimi-
zation of environmental impact on air, water and soil in order to create optimum disposal 
conditions; 

the larger volume of final effluent the more favourable are conditions for reuse in 
the local industrial plants. 

Frequently the adequate protection of surface water intakes was the only decisive 
factor in favour of grouping waste discharges in conditions where economic calculations 



44 J. Oleszkiewicz, M. Oleszkiewicz 

and indices were even on all variants [18]. From the observations on secondary biological 
plants completed recently for the cities of  Częstochowa  and Opole as well as plants being 
in operation for several years, it follows that some of the factors, unaccountable for in 
the economic analysis, such as skilled manpower and adequate sophisticated control equip-
ment installed at larger plants, may become responsible for excellent treatment of combined 
industrial and municipal effluent. The two plants mentioned above, designed respectively 
for 70 000 and 110 000 m3/d, have adopted a rather typical technology of activated sludge 
with F/M = 0.2-0.4 kg B0D5/kg MLVSS day, at sludge concentrations of 3000-
-4000 mg/dm3. Both surface and compressed air aeration is practiced in such plants. The 
resulting effluent concentrations of 10-15 mg 02/dm3  — BOD5  exceed the expectations 
when one considers the heavy metals, detergents and phenol loads contributed by indu-
strial effluents. 

When discussing combined treatment plants, one should mention the approach, which 
has been assumed in Poland, to the solution of the problem of rural sources of pollution. 
As a routine, introduced by the Institute, economical optimization analysis is run 
on combined versus individual household wastewater treatment systems [19]. The shortest 
route intercepting sewers designed subsequently, are followed by the combined treatment 
plant for a group of villages and small towns. Such plants offer a simplified technology of 
the extended aeration with high sludge ages minimizing the sludge disposal problems, 
coupled usually with the agricultural use of effluents or fish ponds and paralelled with 
the high rate soil filtration. In order to facilitate the local rural initiative, the plants, usually 
within the range of 200 to 2000 m3/d, consist of earthen basins with reinforcement made 
of locally available materials and equipment. 

3.8. ANIMAL WASTEWATER TREATMENT 

Of the many industrial wastewater treatment problems in this country, the treatment 
and disposal of the effluents from large scale animal farms, appear to be the most impor-
tant ones. Extremely rapid development of the technology of industrial scale animal far-